
        

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PARTS MANUAL 

 

WYS48FX730VX  WYS52FX730VX  WYS60FX730VX 

WYS48FX730VXCA WYS52FX730VXCA  WYS60FX730VXCA 

  



  

    

2  

 

  



  

    

3  

 

 

 

 

 

 

 

 

 

WORLDLAWN POWER EQUIPMENT, INC. 

 

 

 

 

WORLDLAWNPOWEREQUIPMENT.COM 

 

401 COMMERCE STREET 

BEATRICE, NE  68310 

800-267-4255 

FAX ï 402-223-4103 

  



  

    

4  

  



  

    

5  

Contents 

 

48ò CASTER ASSEMBLY............................................................................................ 7 

52ò ï 60ò CASTER ASSEMBLY .................................................................................. 8 

CONTROL ASSEMBLY LH .......................................................................................... 9 

CONTROL ASSEMBLY RH ....................................................................................... 11 

UPPER HANDLE ASSEMBLY ................................................................................... 13 

MAIN FRAME ............................................................................................................. 15 

PUMP IDLER ASM ..................................................................................................... 18 

UPPER FRAME ASSEMBLY ..................................................................................... 19 

LIFT LEVER ASSEMBLY .......................................................................................... 22 

FLOATING IDLER BAR ............................................................................................. 23 

FLOATING IDLER ASSEMBLY ................................................................................. 24 

LEG PAD ASSEMBLY ............................................................................................... 25 

FUEL TANK ASSEMBLY ........................................................................................... 26 

48ò DECK ASSEMBLY .............................................................................................. 27 

52ò DECK ASSEMBLY .............................................................................................. 30 

60ò DECK ASSEMBLY .............................................................................................. 33 

DRIVE IDLER ASSEMBLY ........................................................................................ 36 

BLADE SPINDLE ASSEMBLY .................................................................................. 37 

IDLER PULLEY ARM ASSEMBLY ............................................................................ 38 

DECK PULLEY ASSEMBLY ...................................................................................... 40 

PARK BRAKE ASSEMBLY ....................................................................................... 41 

ENGINE GROUP ........................................................................................................ 43 

DRIVE ASSEMBLY .................................................................................................... 45 

WIRE HARNESS ........................................................................................................ 47 

DECAL GROUP ......................................................................................................... 48 

 



  

    

6  

  



  

    

7  

48ò CASTER ASSEMBLY 

 

ITEM PART NO. DESCRIPTION 

1 632068 ASM, BLK WHEEL COMPLETE 13 X 5.0-6 PNEUMATIC 

2 453389 DECAL, FRONT TIRE PRESSURE 

3 5202039 TIRE, 13 X 5.0-6 PNEUMATIC 

4 B1153-8 GREASE FITTING M8X1X45 

5 5202038 BUSHING 

6 5202037 BEARING, TAPERED ROLLER 

7 5202036 SEAL, LIP 

8 5202035 BUSHING 

9 5202026 CAP, DUST 

10 B6182-12 NUT, NYLOC M12 

11 5202150 CASTER WHEEL YOKE 

12 5202029 SCREW, HH CAP M12 X 185 

   



  

    

8  

52ò ï 60ò CASTER ASSEMBLY 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

ITEM PART NO. DESCRIPTION 

1 632041 ASM, BLK WHEEL COMPLETE W/BEARINGS 

2 453389 DECAL, FRONT TIRE PRESSURE 

3 542007 TIRE, 13 X 6.5-6 PNEUMATIC 

4 111009 ZERK, 45° 1/4-28 

5 543230 TUBE, AXLE 

6 5202037 BEARING, TAPERED ROLLER 

7 5202036 SEAL, LIP 

8 5202035 BUSHING 

9 5202026 CAP, DUST 

10 B6182-12 NUT, NYLOC M12 

11 542011-2 WLD, CASTER FORK 6.5, RED 

12 543189 BOLT, M12 X 225 MM 



  

    

9  

CONTROL ASSEMBLY LH 

 

 



  

    

10  

CONTROL ASSEMBLY LH 

 

ITEM PART NO. DESCRIPTION 

1 363155 OPC SPRING 

2 452081 HANDLE W/GRIP 

3 462219 WLD, 52 LH HANDLE PIVOT 

4 523034 PARK SWITCH 

5 2806010 NYLON BUSHING 

6 B1152-6 GREASE FITTING M6 

7 B2685-121618 OILITE BRONZE BEARING 12X16X18 

8 B5281-840 SHOULDER BOLT 

9 B6172-5 NUT, JAM M5 

10 B6182-5 NUT, NYLOC M5 

11 B6183-8 NUT, FLANGED NYLOC M8 

12 B70-540 SCREW M5X40 

13 B823-516 SCREW M5X16 

14 B861.1-6 INT TOOTH LOCKWASHER 6 

15 463805 HANDLE GRIP 215MM 

 

  



  

    

11  

CONTROL ASSEMBLY RH 

 

 

  



  

    

12  

CONTROL ASSEMBLY ï RH 

ITEM PART NO. DESCRIPTION 

1 363155 OPC SPRING 

2 452081 HANDLE W/GRIP 

3 462220 WLD, 52 RH HANDLE PIVOT 

4 523034 PARK SWITCH 

5 2806010 NYLON BUSHING 

6 B1152-6 GREASE FITTING M6 

7 B2685-121618 OILITE BRONZE BEARING 12X16X18 

8 B5281-840 SHOULDER BOLT 

9 B6172-5 NUT, JAM M5 

10 B6182-5 NUT, NYLOC M5 

11 B6183.1-6 FLANGED LOCKNUT M6 

12 B70-540 SCREW M5X40 

13 B823-516 SCREW M5X16 

14 B861.1-6 INT TOOTH LOCKWASHER 6 

15 463805 HANDLE GRIP 215MM 

 

  



  

    

13  

UPPER HANDLE ASSEMBLY 

 

 

 



  

    

14  

UPPER HANDLE ASSEMBLY 

ITEM PART NO. DESCRIPTION 

1 423027 IGNITION SWITCH 

2 523031 PTO SWITCH 

3 463766 GAUGE, HOUR/FUEL 

4 464137 ASM, 52 RH DRIVE HANDLE   DETAIL PG 7 

5 464136 ASM, 52 LH DRIVE HANDLE   DETAIL PG 9 

6 463805 HANDLE GRIP 215MM 

7 462253-2 WLD, REFERENCE BAR 

8 462278 WLD, 52 CONTROL PANEL W/DECALS 

9 463555 THROTTLE CONTROL - CONSOLE 

10 463554 CABLE, CHOKE 

11 453237 PIN, CONTROL PIVOT 

12 463539 TRAY, UTILITY 

13 464138 ASM, 52 SO PUMP ROD 

14 B5787-830 SCREW, HH FLANGE M8X30 

15 B97.1-8 WASHER 8 

16 5205016 ROD END, SPHERICAL M8 RH SIBJK8S 

17 5205017 ROD END, SPHERICAL M8 LH SILBJK8S 

18 5205003 SPRING, COMPRESSION 

19 463673 ROD, 52 SO PUMP CONTROL 

20 B6171-8 NUT M8 

21 B6171-8L NUT M8X1 (LH) 

22 B6183-8 NUT, FLANGED NYLOC M8 

23 B7274.4-16063 KNOB, 16 X 63 

24 B882-4035B PIN, 4 X 35 CLEVIS 

25 463675 SPACE, FLEXIBLE SHAFT 

26 463674 MOUNT, FLEXIBLE SHAFT 

27 2ZS6-049001 HAIR PIN COTTER 

28 462221 FLEXIBLE DRIVE SHAFT 

29 B882-4024B PIN, 4 X 24 CLEVIS 

30 103003 #10-14 X 1/2 PP PLASTITE 

31 109008 3/8-24 WHIZLOCK NUT 

32 B5787-816 SCREW, HH FLANGE M8X16 

33 B5783-845 BOLT M8X45 

34 B6182-5 NUT, NYLOC M5 

35 B823-516 SCREW M5X16 

 

  



  

    

15  

MAIN FRAME  

 

  



  

    

16  

MAIN FRAME  

ITEM PART NO. DESCRIPTION 

1 106763 1/8 X 1-1/4 COTTER PIN 

2 453288 BUSHING 

3 462123 WLD, LIFT STOP CAM 

4 462144 ASM, PUMP CNTL CRANK 

5 462202 WLD, BRAKE SHAFT 

6 462203 WLD, CLUTCH STOP 

7 463188 SPACER, CAM HUB 

8 463538 SPRING, TORSION 

9 463320 CHAIN, DECK 

10 462179 ASM, SHORT PUMP LINK 

11 464104 ASM, CAM SLIDE 

12 REFERENCE ONLY ASM, 52 SO PUMP IDLER   DETAIL ON PG 16 

13 463629 LINK, 52 SO BRAKE RH 

14 B2685-162025 OILITE BRONZE BEARING 16X20X25 

15 462273 PAN, FRONT COVER W/DECALS 

16 463631 PIN, REAR TENSION ARM 

17 2804038 DETENT SPRING 

18 543520 EXTENSION SPRING 

19 463811 WASHER, 9 X 32 X 4 

20 5202020 WASHER 

21 462125-2 WLD, RH FRONT LIFT CRANK 

22 462126-2 WLD, LH FRONT LIFT CRANK 

23 462282-1 WLD, HGT STOP ARM 

24 462274 WLD, 48/52/60 MAIN FRAME W/DECALS 

25 462259-2 WLD, CROSS SHAFT REAR 

26 462260-2 WLD, BRACKET REAR 

27 463625-2 LINK, LONG LIFT 

28 463626-2 LINK, SHORT LIFT 

29 463762-2 CENTER COVER 

30 B1096-B832 KEY 8 X 32 TYPE B 

31 B1152-6 GREASE FITTING M6 

32 B1152-8 GREASE FITTING 8MM 

33 B12613-252220  BUSHING 25X22X20 

34 B13871-B32528 SEAL (F) 32X52X8 

35 B297-30205 BEARING 30205 

36 B308-4 BALL SR4 

37 B5783-1260 SCREW, HH TAP M12 X 60 

38 B5787-612 SCREW, FLANGED HH M6 X 12 

39 B5787-820 SCREW, HH FLANGE M8X20 

40 B5787-835 BOLT, M8 X 35 FLANGE HEAD 

41 B5787-1240 SCREW, HH FLANGED M12 X 40 

42 B6182-12 NUT, NYLOC M12 

43 B6183-8 NUT, FLANGED NYLOC M8 

44 B6183-12 NUT, NYLOC FLANGE M12 

45 B882-1055B PIN, M10 X 55 CLEVIS 

46 B896-12 SNAP RING 12 

 



  

    

17  

MAIN FRAME  

ITEM PART NO. DESCRIPTION 

47 B896-15 SNAP RING 15 

48 B93-6 LOCKWASHER 6 

49 B93-8 LOCKWASHER 8 

50 B97.1-6 WASHER 6 

51 B97.1-8 WASHER 8 

52 B97.1-16 WASHER 16 

53 B97.1-20 WASHER 20 

54 B12613-322820 BUSHING 32 X 28 X 20 

55 XSZ56-1-17 HAIR PIN 

56 B6177-10 NUT, FLANGED M10 

57 B5786-1055B SCREW, HH TAP M10 X 1.25 X 55 

58 B96-12 WASHER, FLAT LARGE M12 

59 B6171-8 NUT M8 

60 B6177.2-10 NUT, SERRATED FLANGE M10 X 1.25MM 

61 B6182-8 NUT, NYLOC M8 

62 463632 NUT, HAND M12 

63 2800017 COMPRESSION SPRING 

64 2800020 BRAKE SWIVEL 

65 2806010 NYLON BUSHING 

66 3332005 COMPRESSION SPRING 

67 5203907 BUMPER, RUBBER 

68 5205016 ROD END, SPHERICAL M8 RH SIBJK8S 

69 5205017 ROD END, SPHERICAL M8 LH SILBJK8S 

70 B5782-1040 SCREW, HH M10x40 

71 B6170-12 NUT M12 

72 B6171-8L NUT M8X1 (LH) 

73 B5787-616 SCREW, HH FLANGE M6X16 

74 463804-2 STOP, FRONT COVER RED 

75 B6183.1-6 FLANGED LOCKNUT M6 

 

  



  

    

18  

PUMP IDLER ASM 

 

ITEM PART NO. DESCRIPTION 

1 462201 WLD, 52 SO PUMP IDLER ARM 

2 462262 ASM, IDLER 90MM 

3 3302058 WASHER 10 

4 5002161 BUSHING 

5 B2685-202420 BEARING 20X24X20 

6 B5783-1070 SCREW, HH TAP M10 X 70 

7 B6170-10 NUT M10X1 

8 B6182-10 NUT, NYLOC M10 

9 B896-12 SNAP RING 12 

10 B96-10 WASHER, FLAT LARGE M10 

11 B97.1-16 WASHER 16 

12 B97.1-20 WASHER 20 



  

    

19  

UPPER FRAME ASSEMBLY 

  




























































